Gearbox Inner spares/parts for Triumph 1958-69 unit twin model

Key

Part Number

Description

Per

Models

1

57-0665

Gearbox bearing 1 1958-69 All

2

57-1478

Oil seal 1 1958-69 All

3

37-0680

Circlip 1 1958-69 All

4

57-1367

Layshaft bush 1 1958-60 All, 1961-66 3TA & 5TA

5

57-0912

Peg, thust washer locating 1 1958-60 All, 1961-65 3TA & 5TA, 1966-69 All

6

57-0981

Welch washer 1 1958-60 All, 1961-66 3TA & 5TA

7

57-1606

Needle roller bearing 1 1961-69 All (not 3TA & 5TA)

8

57-1607

Thrust washer, layshaft 1 1961-69 All (not 3TA & 5TA)

9

57-1403

Mainshaft high gear 26T 1 1958-63 All

9

57-1947

Mainshaft high gear 22T 1 1964-67 All

9

57-2318

Mainshaft high gear 22T 1 1968-69 All (not 1969 T100R)

10

57-1405

High gear bush 1 1958-69 All (not 1969 T100R)

11

57-1406

Mainshaft c/w third and low gears 1 1958-63 All

11

57-1948

Mainshaft c/w third and low gears (16/24T) 1 1964-66 All

11

57-2275

Mainshaft c/w third and low gears (16/24T) 1 1967-69 All (not 1969 T100R)

12

57-1391

Pushrod bush 1 1958-69 All (not 1969 T100R)

13

57-1410

Mainshaft second gear 23T 1 1958-63 All

13

57-1922

Mainshaft second gear 21T 1 1964-69 All (not 1969 T100R)

14

57-1411

Spacer 1 1958-69 All (not 1969 T100R)

15

57-1479

Layshaft 1 1958-60 All, 1961-63 3TA & 5TA

15

57-1615

Layshaft c/w second and high gears 1 1961-63 T100A & T100SS

15

57-1949

Layshaft c/w second and high gears (25/23T) 1 1964-69 All (not 3TA, 5TA & 1969 T100R)

15

57-1965

Layshaft c/w second and high gears (15/23T) 1 1964-66 3TA & 5TA

16

57-1413

Layshaft 3rd gear, 23T 1 1958-63 All

16

57-1839

Layshaft third gear 20T 1 1964-69 All (not 1969 T100R)

17

57-1414

Pinion 1 1958-63 All

17

57-1950

Layshaft low gear 27T 1 1964-69 All (not 1969 T100R)

18

57-1393

Bush, layshaft 1 1958-69 All

19

57-1426

Disc 1 1958-69 All

20

57-1471

Plunger 1 1958-68 All

20

57-3660

Index plunger, camplate sharper point 1 1969 All

21

57-0373

Spring, cam plunger 1 1958-68 All

21

57-3661

Spring, cam plunger 1 1969 All

22

57-1457

Selector spindle 1 1958-69 All

23

57-1480

Selector mainshaft 1 1958-69 All

24

57-1481

Selector fork 1 1958-69 All

25

57-1458

Gear selector camplate 1 1958-63 All

25

57-1768

Camplate 1 1964-69 All

26

57-1418

Spindle 1 1958-69 All

27

S17-48Q

Split pin, 1/8 X 1″ stainless 1 1958-69 All

28

57-1416

Neutral indicator pointer 1 1958-69 All

29

97-0688

Screw, slotted countersunk 5BA x 3/8 1 1958-69 All

30

57-1448

Inner cover 1 1958-68 All

30

57-3754

Inner cover 1 1969 All

31

57-1417

Index plate 1 1958-69 All

32

60-0208-5

Indicator plate rivet 2 1958-69 All

33

57-1440

Dowel 2 1958-69 All

34

57-1157

Kickstart stop 1 1958-69 All

35

57-1390

Screw 1 1958-69 All

36

57-1445

Kickstarter spindle 1 1958-63 All, 1964-66 3TA & 5TA

36

57-1981

Kickstart shaft, roller type 1 1964-69 All (not 3TA & 5TA)

37

57-1431

Kickstart pawl 1 1958-69 All

38

57-1282

Kickstart plunger 1 1958-69 All

39

57-1161

Kickstart pawl spring 1 1958-69 All

40

57-1446

Kickstart bush 1 1958-64 All, 1966 3TA & 5TA

40

57-1897

Needle roller bearing, 5/8×13/16×3/4 1 1965-69 All (not 1966 3TA & 5TA)

41

57-1469

Ball bearing, 17x47x14 1 1958-69 All

42

57-0280

Circlip 1 1958-69 All

43

57-0732

Kick start lock washer 1 1958-69 All

44

70-2419

Nut, 9/16 CEI20 x 9/16 1 1958-64 All

44

57-2009

Mainshaft nut 1 1965-66 All

44

21-0594

Kickstart ratchet nut 9/16 UNF 1 1967-69 All

45

57-1464

Spacer 1 1958-69 All

46

57-1441

Spring, kickstart return 1 1958-69 All

47

57-1422

Kickstart spring plate 1 1958-69 All

48

70-3204

Screw, 1/4 BSF x 1″ fillister, Pozidrive 2 1958-68 All

48

14-6608

Case screw 1/4 UNC x 1″ Pozidrive 2 1969 All

49

70-4803

‘O’ ring 1 1968-69 All
Show sidebar

No products were found matching your selection, but we still might be able to help! Give us a call on 01986 894798 or email spares@draganfly.co.uk